
anest

Anesthesia
1
Anest

2


Anest


3

This section is to assist providers in completing claims for anesthesia services.  Medi-Cal has not adopted the “qualifying circumstances” codes (99100 – 99140).  Claims submitted with these codes will be denied or returned to the provider for correction.  For additional help, refer to the Anesthesia Billing Examples section of this manual.

Billing Anesthesia Services
Anesthesia services (CPT-4 codes 00100 – 01999) are reimbursed when medically necessary.  To bill for anesthesia services, use the five-digit CPT-4 code applicable to the procedure with the appropriate modifier.  For anesthesia modifiers, see Modifiers:  Approved List in this manual and the anesthesia modifiers charts in this section.

Billing in 15-Minute Increments
To bill anesthesia time units, enter the number of 15-minute 

of Anesthesia Time
increments of anesthesia time in the Service Units/Days or Units box on the claim form, using the same billing line as the procedure code.  Each 15-minute increment equals one time unit.  Increments of time less than five minutes are not reimbursable except when the total anesthesia time being billed is less than five minutes.  For more information, see the “Total Anesthesia Time Unit:  Less Than Five Minutes” section.

Total Anesthesia Time Unit:
The last anesthesia time increment rendered may be rounded up to a 

More Than Five Minutes
whole unit if it equals or exceeds five minutes.  If the last anesthesia time increment provided is less than five minutes, it may not be billed as an additional anesthesia time unit.  

Time Unit Billing Examples
Time unit examples:

· For 49 minutes of anesthesia time actually spent with the patient, enter 3 in the Service Units/Days or Units box.  
(The four-minute increment is not reimbursable.) 

· For 80 minutes of anesthesia time actually spent with the patient, enter 6 in the Service Units/Days or Units box.  
(The five-minute increment is reimbursable.)


Note:
Do not include the base units for the procedure performed since the base unit payment is automatically included in the reimbursement rate.  Billing for the base units could be considered a fraudulent billing practice. 
Start, Stop and Total
Anesthesia start and stop times (in military time format) and the total 

Anesthesia Time
anesthesia time must be documented in the Remarks area/Reserved For Local Use field (Box 19) of the claim.  Claims will be denied if the start and stop times are not indicated.  If the start and stop time is less than the total quantity billed (in the Service Units/Days or Units box), the claim will be reimbursed according to the start and stop time.

Note:
Claims billing for more than 40 units of time (10 hours) require that an anesthesia report be attached to the claim.

“Time in Attendance” 
If billing for obstetrical regional anesthesia (CPT-4 code 01967),

With the Patient 
in addition to the documentation requirements noted above, providers 

also must document “time in attendance” in the Remarks area/ 

Reserved For Local Use field (Box 19) of the claim.  Claims 

without such documentation will be denied.  Only time in attendance with the patient may be billed.


“Time in attendance” is time when the anesthesiologist or Certified Registered Nurse Anesthetist (CRNA) monitors the patient receiving neuraxial labor analgesia, and the anesthesiologist or CRNA is readily and immediately available in the labor or delivery suite.  If the actual

time in attendance is less than the total quantity billed (in either the Service Units or Days or Units box), the claim will be reimbursed for 

the time in attendance with the patient.  If two or more patients receive neuraxial analgesia concurrently, no more than four total time units per hour may be billed and must be apportioned among the claims, including claims to other insurance carriers.

Example:  Patients A and B receive overlapping labor analgesia: 

Patient A from 0500 to 1415 and Patient B from 0930 to 1245.  See the following sets of instruction to bill for patient A and patient B.

Patient A claim completion instructions:

	Field/Claim Type
	Enter

	Service Units field (Box 46) on the 
UB-04 claim

Days or Units field (Box 24G) on the CMS-1500 claim
	31

	Remarks field (Box 80) on the UB-04 claim 
Reserved for Local Use field (Box 19) on the CMS-1500 claim
	SEE ATTACHMENT



Required documentation will not fit in the designated area of the claim, 

so providers should enter the words “See Attachment” in the Remarks field (Box 80)/Reserved for Local Use field (Box 19) of the claim.  For 

this example providers would submit the following exact statement on an attachment to the claim (following specific instructions under “Attachments” in the Forms:  Legibility and Completion Standards section of this manual):


Epidural anesthesia start time:  0500.  Stop time:  1415.
Time in attendance:  458 minutes (0500 – 0930 = 270 minutes;
0930 – 1245 = 195 minutes, divided by 2 for overlapping
time = 98 minutes; 1245 – 1415 = 90 minutes.  270+98+90 = 458)

Patient B claim completion instructions:

	Field/Claim Type
	Enter

	Service Units field (Box 46) on the 
UB-04 claim

Days or Units field (Box 24G) on the CMS-1500 claim
	7

	Remarks field (Box 80) on the UB-04 claim form
Reserved for Local Use field (Box 19) on the CMS-1500 claim
	SEE ATTACHMENT



Required documentation will not fit in the designated area of the claim, 

so providers should enter the words “See Attachment” in the Remarks field (Box 80)/Reserved for Local Use field (Box 19) of the claim.  For 

this example providers would submit the following exact statement on an attachment to the claim (following specific instructions under “Attachments” in the Forms:  Legibility and Completion Standards section of this manual):


Epidural anesthesia start time:  0930.  Stop time:  1245.  Time in attendance:  98 minutes (0930 – 1245 = 195 minutes, divided by 2 to split overlapping time = 98 minutes).

Obstetrical Anesthesia
Obstetrical anesthesia codes 01958, 01960 – 01963, 01965, 01966, 

Documentation 
01968 and 01969 may be used for general, regional or both general and regional anesthesia.  Claims for these procedure codes must include a statement documenting whether the anesthesia was general, regional or both.  Claims without such a statement will be denied.


Providers billing codes 01958, 01960 – 01963, 01965, 01966, 01968 


or 01969 for general anesthesia must document “start-stop” and total times in the Remarks area/Reserved For Local Use field (Box 19) of the claim.  Providers billing these codes for regional or both general and regional anesthesia must document “time in attendance” (in addition to “start-stop” times for general anesthesia, if billed for both) in the Remarks area/Reserved For Local Use field (Box 19) of the claim.

Billing Obstetrical Anesthesia 
Add-on codes must be billed in conjunction with the primary
Add-On Codes
anesthesia code.  The total time spent with the patient as well as the anesthesia start and stop time for both the primary code and the 
add-on code must be clearly documented in the Remarks area/Reserved For Local Use field (Box 19) of the claim or as an attachment.  For an example, refer to the Anesthesia Billing Examples section of this manual.
Total Anesthesia Time Unit:
The preceding policy applies to all anesthesia services, except when 

Less Than Five Minutes
the total anesthesia time being billed is less than five minutes.  In these situations, one increment of anesthesia time is reimbursable.


When billing for anesthesia time that is less than five minutes, enter 
1 in the Service Units/Days or Units box of the claim and identify in military time the start and stop time, including the total anesthesia time, in the Remarks area/Reserved For Local Use field (Box 19) of the claim or as an attachment.  Do not include the base unit for the procedure performed.

Billing Multiple Anesthesia
When two or more modifiers are necessary to identify the anesthesia 

Modifiers
services, use modifier -ZG with the appropriate five-digit CPT-4 anesthesia code and explain the applicable modifiers in the Remarks area/Reserved For Local Use field (Box 19) of the claim or as an attachment.  For an example, refer to the Anesthesia Billing Examples section of this manual.

Surgical and Obstetrical
Operating surgeons and obstetricians providing their own regional 

Anesthesia
anesthesia (for example, caudal or epidural) must bill the anesthesia on a separate claim line from the surgical services.  Bill using the
five-digit CPT-4 anesthesia code with modifier -47.  Reimbursement for the service will be the basic unit value for anesthesia for the procedure without the added value of the duration of the anesthesia. 


Local infiltration, uterine paracervical or pudendal block, digital block or topical anesthesia administered by the operating surgeon or obstetrician are included in the reimbursement for the surgical or obstetrical procedure itself and are not separately reimbursable.

Elective Sterilization
Anesthesiologists billing for the anesthesia time associated with an elective sterilization procedure must bill with either CPT-4 code 00851 or 00921.  See the Sterilization section in the appropriate Part 2 manual for sterilization Consent Form (PM 330) requirements.

Tubal Ligations:
A postpartum tubal ligation performed in connection with a vaginal 

Vaginal Delivery
delivery is considered a separate procedure.  The anesthesia for the tubal ligation must be billed with CPT-4 code 00851 (anesthesia for intraperitoneal procedures in lower abdomen including laparoscopy; tubal ligation/transection).

Tubal Ligations:
Anesthesiologist time billed for a tubal ligation performed during a

Cesarean Delivery
cesarean section should include the tubal ligation anesthesia by adding one (1) additional anesthesia time unit to the anesthesia time units for the cesarean section procedure (CPT-4 code 01961 or 01968).  Providers should document in the Remarks area/Reserved For Local Use field (Box 19) of the claim or as an attachment that the tubal ligation was performed at the same time as the cesarean delivery.  Providers must indicate on the claim that only one (1) additional time unit for the tubal ligation was included in the time units billed.  Because tubal ligation anesthesia is considered an add-on procedure, no additional base units will be added for the tubal ligation anesthesia.  (For an example, refer to the Anesthesia Billing Examples section of this manual.)

Hysterectomy
Anesthesiologists billing for the anesthesia time associated with a hysterectomy must bill with CPT-4 code 00846, 00848, 00944, 01962, 01963 or 01969.  Claims for these codes require a hysterectomy consent form.  See the Hysterectomy section in the appropriate Part 2 manual for hysterectomy consent form requirements.

Procedures Billed Only for
CPT-4 procedure codes 62268 – 62273, 62280 – 62287, 

Diagnostic and Therapeutic
62290 – 62297, 62310, 62311, 62318, 62319, 64400 – 64439 and 

Services
64444 – 64530 are used only for billing injection, drainage or
aspiration procedures for diagnostic or therapeutic services.  Anesthesiologists performing these diagnostic and therapeutic services are acting as the primary surgeon and should bill these 
CPT-4 codes with modifier -AG.  These codes should not be billed with an anesthesia modifier.


When it is necessary to administer anesthesia to perform a separate diagnostic and therapeutic procedure (for a very young or uncooperative patient, for example), the anesthesia should be billed using the applicable five-digit CPT-4 anesthesia code with an anesthesia modifier.

Normal, Uncomplicated
All anesthesia claims require a modifier.  Failure to use the applicable

Anesthesia Modifiers
modifier will result in the claim being returned to the provider for correction.  


Modifier -P1 must be billed with the appropriate five-digit CPT-4 anesthesia code to identify a normal, uncomplicated anesthesia provided by a physician.


Modifier -ZE must be billed with the appropriate five-digit CPT-4 anesthesia code to identify a normal, uncomplicated anesthesia provided by a Certified Registered Nurse Anesthetist (CRNA).

Prone Position or
Anesthesia modifier -ZA (prone position or surgical field avoidance)

Surgical Field
should be used only for procedures that have a base value of three (3)

Avoidance Modifier
units.  These techniques are included in the anesthesia base value of surgical procedures with a base value of more than three.

Services Included
Medi-Cal does not separately reimburse anesthesiologists for

In Basic Rate
equipment necessary to render anesthesia or the interpretation of laboratory findings (such as blood gases or ECG) normally used by them in administering anesthesia.  Reimbursement for these services is included in the reimbursement for the basic rate.

The complete evaluation routinely performed prior to the administration of anesthesia also is included in the basic rate.  When billing consultation services (CPT-4 codes 99241 – 99275) and anesthesia services for the same recipient, by the same provider, for the same date of service, providers must state that the service was an actual consultation and not the complete pre-anesthesia evaluation in the Remarks area/Reserved For Local Use field (Box 19) of the claim or as an attachment. 

Separately Reimbursable
Medi-Cal separately reimburses for the following anesthesia services.

Anesthesia Services
CPT-4 Code
Definition

36555
Insertion of non-tunneled centrally inserted central venous catheter; under 5 years of age

36556

age 5 years or older

36568
Insertion of peripherally inserted central venous catheter (PICC), without subcutaneous port or pump; under 5 years of age

36569

age 5 years or older

36580
Replacement, complete, of a non-tunneled centrally inserted central venous catheter, without subcutaneous port or pump, through same venous access

36584
Replacement, complete, of a peripherally inserted central venous catheter (PICC), without subcutaneous port or pump, through same venous access

36620
Arterial catheterization or cannulation for sampling, monitoring or transfusion (separate procedure); percutaneous

62319
Injection, including catheter placement, continuous infusion or intermittent bolus, not including neurolytic substances, with or without contrast (for either localization or epidurography), of diagnostic or therapeutic substance(s) including anesthetic, antispasmodic, opioid, steroid, other solution), epidural or subarachnoid; lumbar, sacral (caudal)

Note:
Reimbursable only if the Remarks area/Reserved For Local Use field (Box 19) of the claim, or a claim attachment, includes a statement that the epidural line was not used during the surgical procedure, but placed for post-operative management.

93503
Insertion and placement of flow directed catheter (for example, Swan-Ganz) for monitoring purposes

Anesthesiologist
CPT-4 procedure codes indicating consultation (99241 – 99275) or 

Present but not
detention time (99360) may be used, depending on the service 

Administering
actually rendered.  For example, an anesthesiologist might be

Anesthesia
required to attend a Computerized Tomography scan on a child in the event that anesthesia may be necessary.


If anesthesia is not needed, and therefore the anesthesiologist cannot bill for any other service during this time, detention time may be properly billed.  The reason for detention or the nature of the consultation must be entered in the Remarks area/Reserved For Local Use field (Box 19) of the claim or on an attachment.
General Anesthesia Services
General anesthesia services for procedures not ordinarily requiring 

Guidelines:  Medical
anesthesia, or usually requiring only local infiltration, digital block or

Necessity
topical anesthesia, may be billed if medically necessary using the appropriate anesthesia modifiers.  

Medical, Radiological,
Documentation of the medical necessity is required in the
Surgical and Pathological
Remarks area/Reserved For Local Use field (Box 19) of the claim.
Procedures

Pelvic Examination
Pelvic examination under anesthesia is by definition an independent

Under Anesthesia
procedure.  However, when it is carried out as an integral part of a total service, it does not warrant a separate charge.


Therefore, a pelvic examination under anesthesia performed in conjunction with an induced abortion is not separately reimbursable under any circumstances.  All claims submitted for a pelvic examination performed under anesthesia in combination with an induced abortion for the same patient on the same date of service will be denied. 

Epidural Opioid
The intermittent or continuous administration of epidural opioids to 

Administration
treat severe chronic intractable pain of malignant or non-malignant origin is a Medi-Cal benefit, subject to prior authorization.  An implantable infusion pump may be reimbursed when used to administer opioid drugs intrathecally or epidurally in patients with severe chronic intractable pain when the following criteria are met:

· Documentation that parenteral and/or oral administration of analgesia has been unsatisfactory in continuing to provide adequate analgesia for the patient

· Documentation that the patient’s history indicates the patient did not respond to non-invasive methods of pain control such as attempts to eliminate the etiology of the pain and/or behavioral approaches to pain management

· A preliminary trial of intraspinal opioid administration should be first undertaken with a temporary intrathecal or epidural catheter to substantiate adequately acceptable pain relief and tolerable degree of side effects.  This trial procedure may be performed during the same time period as the hospitalization for the implantation of the permanent catheter and reservoir/pump.

The test injection of opioid medication (usually morphine) may be billed using one of the following CPT-4 codes:

CPT-4 Code
Definition

62318
Injection, including catheter placement, continuous infusion or intermittent bolus, not including neurolytic substances, with or without contrast (for either localization or epidurography), of diagnostic or therapeutic substance(s) (including anesthetic, antispasmodic, opioid, steroid, other solution), epidural or subarachnoid; cervical or thoracic

62319
   lumbar, sacral (caudal) 

Note:
Reimbursable only if the Remarks area/Reserved For Local Use field (Box 19) of the claim, or a claim attachment, includes a statement that the epidural line was not used during the surgical procedure, but placed for post-operative management.

Hospitalization
Prior authorization is required for hospitalization for the implantable pump procedure.  Catheter implantation, pump/reservoir implantation, removal of pump/reservoir, and electronic analysis of the programmable, implanted pump may be reimbursable with the following codes and appropriate modifiers

CPT-4 Code
Definition

Catheter Implantation 
62350 
Implantation, revision or repositioning of tunneled intrathecal or epidural catheter, for long-term medication administration via an external pump or implantable reservoir/infusion pump; without laminectomy

62351 

with laminectomy

62355
Removal of previously implanted intrathecal or epidural catheter

Reservoir/Pump Implantation
62360
Implantation or replacement of device for intrathecal or epidural drug infusion; subcutaneous reservoir

62362
Implantation or replacement of device for intrathecal or epidural drug infusion; programmable pump, including preparation of pump, with or without programming

Removal of Reservoir or Pump
62365
Removal of subcutaneous reservoir or pump, previously implanted for intrathecal or epidural infusion.

Electronic Analysis of Pump
62367
Electronic analysis of programmable, implanted pump for intrathecal or epidural drug infusion (includes evaluation of reservoir status, alarm status, drug prescription status); without reprogramming

62368
Electronic analysis of programmable, implanted pump for intrathecal or epidural drug infusion (includes evaluation of reservoir status, alarm status, drug prescription status); with reprogramming

Infusion pumps are used for the controlled administration of opioids in pain management.  Pumps may be worn externally by the patient or may be implanted subcutaneously.  Both types of infusion pump may be attached to an implantable epidural or intrathecal catheter for administration of analgesia.  External pumps may be used in some patients, especially if the expected duration of use is short.  External infusion pumps may be reimbursable when billed with the following HCPCS codes.  

External Infusion Pumps
HCPCS Code
Definition

E0779
Ambulatory infusion pump, mechanical, reusable, for infusion 8 hours or greater

E0780
Ambulatory infusion pump, mechanical, reusable, for infusion less than 8 hours

Note:
Code E0779 will require prior authorization if the billed amount exceeds $100.

Prior authorization is required for the implanted infusion pump or reservoir, billed with the following HCPCS codes.  The hospital must have an exclusion to its Medi-Cal contract to permit separate billing using the outpatient claim format for the programmable, implanted pump.

E0781
Ambulatory infusion pump, single or multiple channels, electric or battery operated, with administrative equipment, worn by patient


E0783
Infusion pump system, implantable, programmable (includes components, for example, pump catheter, connectors, etc.)


The intraspinal replacement catheter used with the implantable pumps is billed with code E0785 (implantable intraspinal [epidural/intrathecal] catheter used with implantable infusion pump, replacement).

Outpatient refilling and maintenance of the programmable, implanted pump is billed with CPT-4 codes 62367 and 62368.  Outpatient refilling and maintenance of the external infusion pump is billed with 

CPT-4 code 96521 (refilling and maintenance of portable pump). 

Refilling and maintenance of older nonprogrammable, implanted 

pumps may be billed with CPT-4 code 96522 (refilling and

maintenance of implantable pump or reservoir).  Prior authorization is not required for these codes.  The refilling and maintenance will occur monthly to quarterly, depending on individual patient needs.


Use HCPCS code Z0310 to bill for follow-up visits for daily management of epidural opioid administration.  This code applies to both inpatient and outpatient care and does not require an anesthesia modifier.

Supplies and Drugs
Medi-Cal providers must bill with the following modifiers for supplies

Modifiers
and drugs used in performing surgical procedures (CPT-4 codes 10000 – 69999):



Modifier
Definition


-ZM
Supplies and drugs used in this surgical procedure with other than general anesthesia or no anesthesia.

-ZN
Supplies and drugs used in this surgical procedure with general anesthesia.  Supplies and drugs include items such as disposable supplies, anesthetic gases, volatile liquids and all parenteral drugs related to rendering the patient completely unconscious.

Note:
Procedure code-supply modifier combination replaces the use of CPT-4 code 99070 for billing supplies related to surgical procedures.  If CPT-4 code 99070 is used, the claim will be denied.
Billing Requirements
Modifiers -ZM and -ZN are mutually exclusive; therefore, only one modifier is allowed for each surgical procedure.  To prevent claim denial, select the appropriate modifier based on the preceding description.

Duplicate Billing
Medi-Cal policy limits reimbursement of a surgical procedure with modifier -ZM or -ZN to one provider, for the same recipient and date of service.  Second and subsequent claims billed for the same procedure with the same modifier -ZM or -ZN for the same date of service to the same recipient and submitted by the same or different provider(s) will be denied. 


Modifiers -ZM or -ZN will not conflict with the use of other required modifiers.  For example, modifier -AG (primary surgeon) or 
-80 (assistant surgeon) may be used on separate lines with -ZM or
-ZN on the same claim form.

Services Performed
A surgical procedure with modifier -ZM or -ZN performed more than

More Than Once on the
once on the same day on the same recipient by the same or different

Same Day
provider(s) requires additional documentation indicating that the service was performed more than once on the same day.  This information may be attached to the claim or entered in the Remarks area/Reserved For Local Use field (Box 19) of the claim.

Anesthesia Injection Codes
Local or general anesthesia injections are not separately reimbursable 

Not Separately Reimbursable
if a claim was previously submitted with a surgical procedure and modifier -ZM or -ZN.  If a local or general anesthetic is billed separately for the same recipient on the same date of service by the same or different provider, the claim will be reduced by the amount previously paid.  For more information, refer to the Supplies and Drugs section of this manual. 
Emergency Anesthesia
Modifier -ZB may be used to bill for anesthesia services during an 

Modifier:  Healthy Patient
emergency procedure on an otherwise healthy or medically stable and

uncompromised patient.  Examples of the appropriate use of modifier
-ZB are an otherwise healthy adult patient who presents with acute appendicitis, a pediatric patient who presents with a torsion of the testis or a patient who requires a non-elective cesarean section.  Modifier -ZB will add one unit to the basic anesthesia unit value of any procedure that is performed in an emergency situation.  Modifiers -P3 and -P4 with ICD-9 diagnosis code 995.89 (other Hypothermia due to anesthesia), -P5 with -ET (emergency services) or -ZD are not reimbursable under these circumstances.

Anesthesia Risk/
An additional charge may be warranted in cases where patients 

Emergency Modifiers
present for anesthesia with certain complications and/or emergency conditions.  Identify such cases by adding the appropriate modifier to the five-digit CPT-4 anesthesia code and include documentation of the condition and the patient’s American Society of Anesthesiology (ASA) Physical Status Class in the Remarks area/Reserved For Local Use field (Box 19) of the claim or attached to the paper claim. 

ASA Physical Status Class 3
For a patient with severe systemic disease, ASA Physical Status 
Class 3 (for example, severe essential hypertension or severe chronic obstructive pulmonary disease), use modifier -P3.

ASA Physical Status Class 4
For a patient with severe systemic disease that is a constant threat to

Non-Emergency
life, ASA Physical Status Class 4 (for example, severe chronic congestive heart failure, chronic severe neutropenia, or unstable angina), use modifier -P4.

ASA Physical Status Class 4
For a patient in ASA Physical Status Class 4 who requires emergency
Emergency
surgery (for example, acute appendicitis with severe thrombocytopenia needing emergency operation), use modifier -ZD.

ASA Physical Status Class 5
For a patient who is moribund and not expected to survive without the

Emergency
operation, ASA Physical Status Class 5, and requires emergency surgery, use modifier -P5 with -ET.

Non-Benefit Conditions:
These modifiers do not apply and may not be billed to Medi-Cal when 

Modifiers -P3, -P4,
anesthesia is provided for procedures clearly directed toward

-P5 with -ET, and -ZD
treatment of the systemic disease or its complication, or where the service is implicitly represented in the basic anesthesia value.  For example, these modifiers are not appropriate to indicate the presence of arteriosclerotic heart disease or a coronary artery disease where anesthesia for a coronary artery bypass is billed.


Medi-Cal will not reimburse providers for these modifiers in cases involving such general diagnoses as obesity, diabetes mellitus, hypertension or anemia.  These modifiers are allowed only when the specific medical condition of the individual patient is adequately documented to meet the modifier’s definition.  They also may not be billed simply because of the patient’s age or nutritional status.

Anesthesia Modifiers Chart
The chart below lists the ASA ranking of patient physical status and the modifiers and added unit values associated with the rankings.  It also shows three special circumstance modifiers and their added units of value.

	ASA Ranking of Patient
Physical Status
	HCPCS Modifier
	Added Units of Value

	1. Normal, healthy patient or patient with mild systemic disease
	-P1   Elective

-ZB   Emergency
	0

1

	2. Patient with severe systemic disease
	-P3   Elective or Emergency
	2

	3. Patient with severe systemic disease that is a constant threat to life
	-P4   Elective

-ZD   Emergency
	2

3

	4. Moribund patient who is not expected to survive without the operation
	-P5   Elective or

-P5 with -ET (Emergency)
	4

5

	Special Circumstances
	
	

	Other Hypothermia due to anesthesia
	-P4 with ICD-9 diagnosis code 995.89
	5

	Unusual position/field avoidance
	-ZA
	1

	Extracorporeal circulation
	-ZC
	10


Duplicate Billing
Medi-Cal policy prohibits payment for duplicate services and/or 

Not Allowed
billings.  The second and subsequent claims for anesthesia services billed for the same date of service, the same recipient and the same procedure submitted by the same or different providers will be denied with RAD code 328, “Another procedure with an anesthesia modifier has been previously paid for the same recipient on the same date of service.”

Anesthesia Pump Assembly
The assembly and operation of a pump with oxygenator or heat 

and Operation
exchanger (CPT-4 codes 99190 – 99192) is not separately reimbursable by Medi-Cal.   Payment for assembly and operation of such pumps by hospital technicians is included in the reimbursement to the hospital.

General Anesthesia
Claims billed for reimbursement of the following procedure code/

Reimbursement
modifier combinations will be denied if claims for a five-digit CPT-4

Limitations
anesthesia code with anesthesia modifiers -P1; -P3; -P4; -P4 with 
ICD-9 diagnosis code 995.89; -P5; -P5 with -ET; or -ZA through -ZG have already been paid to the same provider, for the same recipient and date of service.


CPT-4 Code
Used With Modifier

94680, 94681, 94760,
Split billing modifier


94770


If a provider has been paid for a code/modifier combination listed above and subsequently bills for a procedure using a five-digit CPT-4 anesthesia code and anesthesia modifier, the claim will be reduced by the amount previously paid for the same recipient on the same date of service.  For additional information, refer to Anesthesia Guidelines in the Current Procedural Terminology – 4th Edition.

Pulse Oximetry:
CPT-4 code 94760 (non-invasive ear or pulse oximetry for oxygen 

Anesthesia Guidelines
saturation; single determination) is not reimbursable (or separately reimbursable) under the following conditions:

· For anesthesiologists when billed on the same date of service as a surgery for which anesthesia is administered

· When billed with surgical CPT-4 codes in the 10000 – 69999 range; for medical equipment used to perform tests during surgery

· When billed in conjunction with codes 99201 – 99499 by the same provider, for the same recipient and date of service

Split Case for
An anesthesia split case occurs when one anesthesiologist begins a 

Anesthesia
case and another anesthesiologist ends the case.  This situation 

Services
occurs most frequently when the anesthesia time is extensive, such as epidural anesthesia during labor and delivery.

Documentation
The following detailed documentation is required for both 

Requirements
anesthesiologists to be paid for services rendered.  (For an example of correct documentation, refer to Figure 3 in the Anesthesia Billing Examples section of this manual.)

· Both claim lines should be billed on the same claim form.  If this is not possible (for example, the anesthesiologists do not belong to the same group), attach a copy of the other anesthesiologist’s claim to the claim form.

· Use modifier -ZG for both claim lines.  In the Remarks area/Reserved For Local Use field (Box 19) of the claim or as an attachment, indicate modifier -ZG equals an anesthesia split case plus modifier -P1 and/or other appropriate modifier.

· Include the following in the Remarks area/Reserved For Local Use field (Box 19) of the claim or on an attachment to the paper claim:



Total length of anesthesia: 
START____  STOP____



Case started by Dr. _______
START____  STOP____



Modifier -ZG  =  split case plus _______ (modifier[s])



Actual time in attendance: ______ (minutes)



Case ended by Dr. ________
START____  STOP____



Modifier -ZG  =  split case plus _______ (modifier[s])



Actual time in attendance: ______ (minutes)

Nasal Endoscopy:
General anesthesia may be reimbursable for nasal endoscopy 

General Anesthesia
(CPT-4 codes 31231 – 31237) when the anesthesia is necessary for 

Requirements
children younger than age of 12 or for extremely anxious or uncooperative patients.  Medical justification for the anesthesia must be entered in the Remarks area/Reserved For Local Use (Box 19) of the claim or attached to the paper claim.

Certified Registered
Article 7, Chapter 6, Division 2 of the Business and Professions 

Nurse Anesthetist
(B&P) Code, states that it is unlawful for any person to hold himself or herself out as a nurse anesthetist without having been certified by the Board of Registered Nursing.  There are no additional licensing and certification requirements in order for nurse anesthetists to participate in the Medi-Cal program.

CRNA Supervision
Providers billing for the supervision of a Certified Registered Nurse Anesthetist (CRNA) must also indicate the start and stop time and total anesthesia time in the Description/Remarks area/Reserved For Local Use field (Box 19) of the claim with the actual time units reflected in the Service Units/Days or Units box.

CRNA Modifiers
Modifier -ZF must be used with the procedure code when billing for supervision of a CRNA.  CRNAs must use modifier -ZE (or the appropriate service modifier) with the procedure code when billing for their individual services.

Anesthesia Risk/
CRNAs may be reimbursed for additional anesthesia patient risk

Emergency Modifiers
factors or special circumstances.  For this reimbursement, CRNAs must use the appropriate modifier (listed in the “CRNA Anesthesia Modifiers Chart”), document the patient’s condition and list the American Society of Anesthesiology (ASA) Physical Status Rank in the Remarks area/Reserved For Local Use field (Box 19) of the claim.

CRNA Anesthesia
The following chart lists the ASA ranking of a patient’s physical status 

Modifiers Chart
and the modifiers and added unit values associated with the rankings.  It also shows three special circumstance modifiers and their added units of value.

	ASA Ranking of Patient
Physical Status
	HCPCS Modifier
	Added Units of Value

	1. Normal, healthy patient or patient with mild systemic disease
	-ZE
Elective

-ZJ
Emergency
	0

1

	2. Patient with severe systemic disease


	-ZX
Elective or 


Emergency
	2

	3. Patient with severe systemic disease that is a constant threat to life
	-ZP
Elective

-ZR
Emergency
	2

3

	4. Moribund patient who is not expected to survive without the operation
	-ZY
Elective

-ZT
Emergency
	4

5

	Special Circumstances
	
	

	Total body hypothermia
	-ZI
	5

	Unusual position/field avoidance
	-ZH
	1

	Extracorporeal circulation
	-ZO
	10


Multiple Modifiers
If more than one modifier is necessary, bill with multiple anesthesia modifier -ZG and list the appropriate modifiers in the Remarks area/Reserved For Local Use field (Box 19) of the claim.

Pain Management and
The CRNA may provide selected pain management and 

Emergency Services
emergency services both inside and outside the operating room.  These services include endotracheal intubation (CPT-4 code 31500) and injection of somatic and sympathetic nerves with anesthetic agents (64400 – 64530).  CRNAs must use modifier -AG when billing with these codes.


Reimbursement for these procedures rendered by a CRNA is the same as that made to a physician.
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